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INSPECTION CERTIFICATE

T441-1322 b4 ; =
- H=N 4
BRI D ST EDEs-9 i LI
Sheet No. 001435685-1-1
IRt S i AT
#l L L Date of Issua 20621.7.12
W 8 W [JI5 G ab3F SR BARLI AV —-FT5 S
Specification [Low carbon steel wires HENTIR T ES T 094 TR BT Bot e
iaig - 8 ) — FRISE TEL 06-G981-1 76110 Ak 7 @F
Typs SHH-C Wire Techno =]
%:? [ 2 80an a~s—m.uxzxmp;mmjl§h§m 5:%@1 JAPAL
e - AR R ARAEEN TS 10505005
Quantity
WA B BEEER .
V:!aight - 4, 120. 60kg Mznager of Quality Control , )g . WMV
e w | axus | sumss wy L2
Dameter i Ebengabon Vied petnt S .
mm WH el W% Hfmnl HmEs & =
Spe, T — o ™ = Gharge Ho. Nete
LatNo, 266
10200006260-001] 2. 56 «[ 3.370 G55 ¢ 20 7] 62« 341583
i0200006260-0061 2.56 ¢{ 3.452 61 2 624 302805
%%%ﬁ@ﬂhf?%
o PN I
R EHETY
ﬁ_}l Avdi AL T
=R T =y
Eaf1S Bendting sroperty  good | 11 §E Appearance Cood
EFRS Chamical
SHEBTE iE i wuaEs c s1 M P s
Mill Nama Haterist Chargs He. X 00 x100 1160 %1000 | x1000
. ~ 8~ o I
SHRMB 341688 4 2 22 17 17 v
AFEEET A SHIHE 392995 4 2 23 14 16 <
GODO STEEL LTD,
INSPECTION CERTIFICATE
— a1 o £
T2 OB OB & R
AR EFE OB
Shaet No. 0034410311
o n RiHERRA
HRAH FHEE L Dete of lssue 2021. 8.2
&R W VIS G332 M| BREH T P-F
Specification  |Low carbon steel wires AISTIR - B—HESE F53 ~fﬁ@ﬁﬁ§xgmm‘rgaﬁa%
5 - e Oud i) — L BER TEL DB-6961-1 75458 1) __g;%ees T‘FF’S
Type SHH-C Wire Techno J[igd. T
g‘i 7 5. 20w 5-B-BUAZRITATEURLLA | g T garan
T ; TP i g—
2
Quantity 5 =
A REEmEE \
@eight o8 20, 178. 00kg Menager of Guality Contro} . )z‘% . m/Mt/
e B |axmey | s =0 203
Dlametei 5 Elargation Yietd pasn
HEEs [
mm kH H/mal % H/onmd
Charga Ha, Hots
Lottt NP 312~ ~ a0~ g~1 o~
> 348
(1000003756-001| 3.7 ¢| 5.571 T08 ¢ 4 | 646 v 562331
$1000003166-003| 3. i7 v| 5.856 742 ¢ 4 v1 68l v 572106
11000003166-005| 3.17 ¢l 5. 850 T42 % b ] 702 ¢ 572105
(1000003766-007| 3.17 ¢| 5. 602 No 5| 16 | BN ¢ 562331
000003756~009] 3.17 4] 5.830 138 . 14 «| 898 ~ hi2i05
000003756-081 3,17 ¢| 5. 756 128 4 16 =+ 881 « hz33f
000003756-013} 3.17 4| 5.832 138 ¢ 6 vl 691 & 12105
1000003766-015] 3.17 «| 5 784 133 ¢ 6 v 682 v 572105
11000003756-017] 3.17 +] 5.863 66 4 [ Mo ¢ 572105
11000003766-019| 3.17 | 5.767 131 14 v 668 « 572105
- v
L RN =l
5 -
enlfi2 Bendiog property  @ood | ;mm,a.'m. sood
LRI} Ohemical Composition(s)
SiArtA aE HATG S [+ s1 M P s
Al Nome tnterisl Gharge Ho. x 100 #1100 * 100 A1000 | % i0ed
- ~ 8 o~ ~ 8 ~ 4 ~ 40
SHiRMEK 562331 33 20 52 IR 14
v /
B EIR SHRMEK 572105 8 1% 52 9 iZ
GODO STEELLTD,

JIS G 3532

Lri)

IS 0ADS06005
av7y— RER
Si-C

2. 60mm

SHRHMG

JICOA
W - s

&
EFEEH

500. 00kg
10200006260-001

HAKE FMBE R

2021.07.02

ERER
Wigny S
RF
SiE%#RA
553

SR DA YT S
KIgTiH S—RiEH
THIB-OM1 KRR S123-3-0

IR AR

7y .

J1S 6 3532
1S) sun .
JICQA 2EE%E  0A0505005
BE - e [evov—rBEe
SH-C
iz 3. 20mm
fEm&H | SURMBK
Ewpgs |1+ 000. 00kg
S0 S 111000003756-001
[ﬁ]ﬁiﬁ HAsdt @Ak R ;
WEFAR [2021.07.22 ;
% '
BASH I p—F20
KIRTH E—RGER
:?ESH—DDH #ﬁﬁﬂ%ﬂféft{!d-&
RO RO
D.




T448-1022
FH YT A S FE ORG-S

AREE 4EEE

INSPECTION CERTIFICATE

wmOE OB O X

Sheet Mo, 0014548511
R{T4HEAR
Data of Issue 2021.10. 4

W m WA [0S G dhde B IS TP TD
Spesification  |Low carban steel wires AT » M—EHEE 753006
;ﬁgﬁ - ge% a "Jg IJ-u- P‘Fﬁ%.ﬂz?\ TEL OB-6961-1T5160 A
Type Su-g Wire Techno [gLﬁ{
O 4. 00mn 3-3-BIATIATATSUAAS
I;am;;er . ” E;ﬁﬂg;ﬁﬁng,,ﬁk g‘; 5 TAOSG6005
Quantity o -
WA E B REERR '
Weight - 20, 165, 00kg Manager of Quality Control . ){8 ) WW
rom N ERD #U win
Diameter  |MuisaerFeres Yuxﬂsﬁlr:dn(lh Elemgatipn YlLdp:;l gﬁ&g ‘% %
N mm i Him: kil HSm Charge No. Hale
nec. 302~ ~1 &0~ g~  an~
Lotha, .08
10500016075-001] 3.96 «| 7. 765 830 ¢ - 514 7 52132
10500016075-003] 3.96 + | T.860 646 + 22 7| BB 592234
Q50C0T6075-005¢ 3.96 ~| 7.875 639 2« 569 « 592234
0500016075-007] 3,96 [ 7.942 645 v PN 582132
0500016075-009| 3.9 -1 1. 710 6728 « f v 514 - 592233
10500016075-011( 3.97 «1 7.983 643 « 23 ¢ 568 « 502233
10500016075-013y 3.98 «| B.058 654 ¢ 21 . B19 « 502234
0500016075-016| 3.96 »| 7938 645 v i 563 ¢ 592233
|10500016075-017( 3.96 7| 8. 067 655 ¥ 21 ¢ G0 v 502234
0500016075-018] 3.96 ¢ I 7.031 bdd ¢ 72 533 v 582210
i
AR A
RN
it Bendlng proparty_Evod | 542 Acpasrance good
RSP Chemicsl Gomposition(s)
poEelec) §iE QiwS G Si Mn E 5
1l Name Haterial Chorgadlo. | X100 x100 %100 x1000 | x1000
- FU ~ 60| ~ 0] ~ 40
SHRNGK 582132 [ 19 52 i4 10 7
SURMGK h92234 [} 21 53 7 14
aMEERA 2 1 ;
GOBO STEEL LTD SHRNGK 582233 6 22 52 16 7 14 ¢
) SYRMOK 562218 i 21 52 23 1 10/
INSPECTION CERTIFICATE
TA§1-1322 i H f
BT A ST E O3 ' WM R
Sheet No, 00145899-1-1
HE=it @AEE I RiTERR
Dats of Issue 2021.10. 21
WA |95 ¢ 96 B BASH D1V =T/
Specification  {Low carben steel vives AT  E-me) 763 E{?.’HWTEEEBU
ji48 - BB SL)— SR TEL 08-6061-175160 4 q
Type S0 Wire Techno
s"% f§ 5 ODI'II‘I! 3'3'EE\'AZUGTATSLH.L\K “ D141 Japan
Diamet )
Fo B R SR T g % OADGO6005
Gluantily 0 b
WAEE s .
Weight 20, 088, 0Cke Manager of Quality Control , XE . @{JM/
e nE |Ekmun ] msme wy (]
Dharmater e Ehrastion Vield panl - .
mm Wi Rl 8 Nfmn! ::‘mﬁ;;’ f f
i 450~ ~| sa~ g~ o~ ree e e
g 5,10
10600014710-001| 4.97 «] 3. 465 684 » 0 <[ 861 ¥ 592110
0600014710-003| - 4.9 (& 11.565 699 v 855 « 592109
0600014710-005| 4.97 «§ 13,544 698 « 19 + 652 ~ 502110
0500014710-067| 4,97 [ 13.532 698 2 ] 653 v 592110
10600014710-009| 4.97 «[ 13.760 Ho . 8 v| 6hh v 592109
1060001471001 4.97 ] 13. 318 E87 « 8 628 502109
10600014710-01 497 ¢] 13.733 108 19 «| 862 502110
10600014710-015]  4.87 - 13.540 698 v 19 ] 640 r 592{09
1060001410-017] 4.97 | 13.545 698 « 19 47 b4 v 597103
10600014710-019] 4.97 v 13.841 0y < 18 v 651 v 592109
ARG
ailfis dending property  cood | SR Appesrance cood
EFRA_ Chemival Compositionta)
aiama HE nmEs G Si tMa P s
Mill Hame Hatorial Charge o, | #1300 %100 x100 w1008 | %1000
. 13~ 18~ R . I
SR 5K 592110 13 18 54 ¢ 14 v
ARt e SURIS1BK 592109 13 13 53 v 12 -
GODO STEELLTD.

-y

J1S.6 3532
iS) o

JICQA %S CAOS06005

BE - ES

024 ) — RS
SHM-C

e 4 OOmm

RN SHRMGK

EREE 1, 000. 00kg
&b [10500016075-001
Bsk HMEH FERE R
HigEAR (2021 09.30

w#

AT IGREAAD

PR

i
BRELD A v-T0
KRS SE—BHEAR
T538-0041 KEAESRE 52338

o

JIS G 3532
itk
SHEES  QAO505005

=9y — AR
S~

WiE 5. 00mm

. EREH SHRM15K
aiEny s | 10600014710-001
4% sAet FEEE R
shewAR (20211014
##%

CHRRHD A5
KBTI EBLER
THI0-0041 RETHRE S 234390

il

AT




INSPECTION CERTIFICATE

T441-1322 ﬁ /E m ﬁ.‘ﬁ i%

BRI RS FEOEM-3

Shoat No. 00145681-1~1
. n RTEHA
HR&EE tmAaE = Date of lssue 2021.10. 11
WA R 018 G 3532 SR BB P—5D ./
Spoclfication  |Low carbon steel wires AELE - SR8 763 -__ﬁ“r‘;a_'@g%mbamsﬁsg
i - 8 ER SN TEL O5-6251-1 75169 H) s
Type SHil-C Wire Techno }
[ 5. 00 33 BRAAT ST ATSURA - T 1 JAPA
Jameler - . BAEpRT TRt S cosocos i
Quentj N S
P EE RuwEE . ‘
Weight 10.058. 00ky Wanager of Quality Centrol . Ié . WW ls JIS G 3532
)= i
e [axiGs | war | pu HA ik
S Bt | Tessen amER @ JICQA ZFES  0A0505005
. Bt T
S mm kH Nimm ] MHfimm Chargo Mo, Hote - - .
Lotts, : 690~ L 8~ 40~ 13- e [Boo N FRARR
20 SHH-G
10600014665-001] 5.67 1 17,377 621 v 2l | 554 « 592108
10600014665-003| 5. 67 «§ 18.207 54 r 0 | 558 597108
10800014666-005] 5 97 | 18.113 | 647 .| 20 | 573, 592708 wE 6. 00mm
106000146865-007| 5,97 «| 17.828 3 v 2, 876 592108
10600014665-000] 5.97 < | 16,957 | 658, | 27 | K90 . 592108 s | SHRMIGK
EREE 1, 000. 00kg
ghanyt &S | 10600014665-001
%k ARSH HHEE B
SEEABR (2021, 10.05
3
@iﬂﬁ}iﬁﬁ?ﬁ B
e |
R BARH I A v—-FD S
_ WUTE Berding progerty __woad | sibbeprwane gond ' KIRLIE - REE
— — S TEIB-004! KEGHERRES:24L3-3-8
L . : N {LERES  Chemboal i ) 1 1R 5
mame | omm o mwas [Tl e e R T B A A
Ml Name : Material 1 “Gharge No. %100 X0 %140 %1000 | %1000 i delil il
S B T~ 18]~ 0~ 60] ~ 40| ~ 4 9]
SURNIEK 7 Hozios | 13| 19 5 6 v 11+ _ R
N e SHRUEEK 692108 14 20 55 M- 13 ~
GODO STEELLTD.

INSPECTION CERTIFICATE GODO STEEL. LTD :

v = == T ’ . DSAKA WORKS
ontract No. i XMWo: 506091AGUI5 i ¥ & & 5F BH B @ sREEAetcmer
rder' s No. iﬁiﬁ*g: A I-1-2, KISHIJIMA, HISHIYODOGAWA-KU, OSAKA, JAPAM
vpplier 3 B H* 3 X 1 I; 2 B
e il S AEBERIEES I TE1 828
pecificatios 0 H&: JIS G 2112 30295 JIS Mo, JISEREEFRE : QAOS0TODZ
5 tomer F B R CHRaSu-mEEE Certilicate ko REMFET/ S 2020211003929
nipper : Ship Ho. HF : Date 2i7H ;2021 /10/28
estination ¥ & PIEZ -~ K ;1028 62171

IHBHR
Chemical Compositien L2 %)
S izoe Length | Quantity Mass Charge NoJ ¢ si Mn P I
< 3 =] = X100 [ X100 | X100 | X1000 § X1000
¥ & = L Ekg = n Wax. [Max. iMax. iMax.  [Wax.
21 55 150 50 50
1§ 1 2,030f 503145 16 ¢ 16 »[ 66« 19+ 24+
i} 2 4,055 503159 15v| 16 [ 61 28 /| ?E"
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